
 
 

 
 

 

University of Nevada, Reno 

 

Upstream Effects on Microbial Community Selection in Biological Activated 

Carbon Filters 

 

 

 

A dissertation submitted in partial fulfillment of the requirements for the degree of Doctor of 

Philosophy in Civil and Environmental Engineering 

 

by 

Tatiana C. Guarin Corredor 

Dr. Krishna Pagilla/Dissertation Advisor 

 

 

 

December 2021 



 
 

 
 

 

 

 

 

 

 

 

 

Copyright by Tatiana C Guarin Corredor 2021 

All Rights Reserved 
  



 
 

 
 

 



i 
 

 

 

 
Abstract 

 

Limited literature has explored the development of bacterial communities in biofilters used in 

advanced water reclamation for potable water reuse and their specific role in the biodegradation of 
[...]
https://doi.org/10.1016/j.biortech.2011.04.035
https://doi.org/10.1016/J.SCITOTENV.2017.02.104
https://doi.org/10.1016/J.WATRES.2017.09.042
https://doi.org/10.1016/j.ecoenv.2019.109630
https://doi.org/10.1016/j.watres.2013.06.052
https://doi.org/10.1016/j.cej.2018.03.059
https://doi.org/10.1016/j.jhazmat.2007.04.092


43 

 

 

Watnick, P., Kolter, R., 2000. Biofilm, city of microbes. J. Bacteriol. 182, 2675–9. 
https://doi.org/10.1128/jb.182.10.2675-2679.2000 

Win, Y.Y., Singh, M., Sadiq, M.B., Anal, A.K., 2019. Isolation and identification of caffeine-
degrading bacteria from coffee plantation area. Food Biotechnol. 33, 109–124. 
https://doi.org/10.1080/08905436.2019.1570854 

Yan, S.-T., Chu, L.-B., Xing, X.-H., Yu, A.-F., Sun, X.-L., Jurcik, B., 2009a. Analysis of the 
mechanism of sludge ozonation by a combination of biological and chemical approaches. 
Water Res. 43, 195–203. https://doi.org/10.1016/J.WATRES.2008.09.039 

Yan, S.-T., Zheng, H., Li, A., Zhang, X., Xing, X.-H., Chu, L.-B., Ding, G., Sun, X.-L., Jurcik, B., 
2009b. Systematic analysis of biochemical performance and the microbial community of an 
activated sludge process using ozone-treated sludge for sludge reduction. Bioresour. 
Technol. 100, 5002–5009. https://doi.org/10.1016/J.BIORTECH.2009.05.029 

Yang, C.-W., Chen, Y.-E., Chang, B.-V., 2020. Microbial Communities Associated with 
Acetaminophen Biodegradation from Mangrove Sediment. Sustainability 12. 
https://doi.org/10.3390/su12135410 

Yavich, A.A., Lee, K.-H., Chen, K.-C., Pape, L., Masten, S.J., 2004. Evaluation of biodegradability 
of NOM after ozonation. Water Res. 38, 2839–2846. 
https://doi.org/10.1016/j.watres.2004.03.040 

Yordonov, R.V., Lamb, A.J., Melvin, M.A.L., Littlejohn, J., 1996. Biomass characteristics of slow 
sand filters receiving ozonated water, in: Advances in Slow Sand and Alternative Biological 
Filtration. John Wiley & Sons, Chichester, England, pp. 107–118. 

Zhang, G., Li, B., Guo, F., Liu, J., Luan, M., Liu, Y., Guan, Y., 2019. Taxonomic relatedness and 
environmental pressure synergistically drive the primary succession of biofilm microbial 
communities in reclaimed wastewater distribution systems. Environ. Int. 124, 25–37. 
https://doi.org/10.1016/J.ENVINT.2018.12.040 

Zhang, S., Courtois, S., Gitungo, S., Raczko, R.F., Dyksen, J.E., Li, M., Axe, L., 2018. Microbial 
community analysis in biologically active filters exhibiting efficient removal of emerging 
contaminants and impact of operational conditions. Sci. Total Environ. 640–641, 1455–1464. 
https://doi.org/10.1016/J.SCITOTENV.2018.06.027 

 

https://doi.org/10.1128/jb.182.10.2675-2679.2000
https://doi.org/10.1080/08905436.2019.1570854
https://doi.org/10.1016/J.WATRES.2008.09.039
https://doi.org/10.1016/J.BIORTECH.2009.05.029
https://doi.org/10.3390/su12135410
https://doi.org/10.1016/J.ENVINT.2018.12.040
https://doi.org/10.1016/J.SCITOTENV.2018.06.027


44 

 

 

Chapter 3 

3 MICROBIAL COMMUNITY CHARACTERIZATION 
IN ADVANCED WATER RECLAMATION FOR 
POTABLE REUSE 

This research phase aims to characterize the microbial community of two conventional 

barriers for advanced water treatment in potable reuse application: Coagulation/Flocculation/ 

Clarification/ Granular Media Filtration (CFCGMF) and Ozonation/Biological Activated Carbon 

filtration (O3/BAC). This study was conducted parallel with the Extended pilot-testing of Ozone-

BAC treatment processes and the WesTech Trident High Solids filter pilot unit during the 2018-

2019 period at Reno, Nevada. Both barriers were monitored and optimized to remove unregulated 

constituents, trace and bulk organics, and pathogens reduction. In detail, the impact of CFCGMF 

and O3/BAC treatment processes on the abundance, structure, and composition of the microbial 

community involved in each process is investigated. This chapter was submitted for publishing to 

Applied Microbiology and Biotechnology Journal, and it has been under revision (No. AMAB-D-21-

00991R1) since July 23, 2021. 

3.1 Introduction 

 

Microbial communities have proliferated in every ecosystem known, and their functional role 

in natural and engineered systems has been explored across multiple disciplines such as 

agriculture, environmental science, medicine (Huttenhower et al., 2012; Philippot et al., 2013; Wu 

et al., 2019). For instance, the abundance and richness of microbes in a given human body part 



45 

 

 

have been linked to diseases (Cho and Blaser, 2012; David et al., 2014). Identification and 

characterization of microbial communities have become attractive, not only as quantitative studies 

but also as qualitative assessments of the organisms in their ecosystem and their specific roles in 

the system that they belong. The development of techniques and analytical methods to understand 

microbial species' role in biological processes in environmental systems gained popularity in the 

’90s. Researchers looked to gain a complete picture of the members and the bacterial 

communities’ dynamics (Jenkins, 2008). For instance, analyzing 16S rRNA complemented by 

metagenomic analyses can provide information regarding the genes responsible for a specific 

process and the role of the species studied in environmental remediation (Little et al., 2008).  

In a water treatment context, biological treatment by microorganisms is a sustainable and 

cost-effective option (Benner et al., 2013). However, water quality and microbiological safety 

concerns emerge when microbial quality is not met (Prest et al., 2016). Safety concerns extend 

further in water reclamation (wastewater treatment) for potable reuse due to potential risks posed 

by pathogens and constituents that support pathogen persistence in reuse water. In potable reuse 

projects, the protection of public health is the major driver that defines both treatment requirements 

and pathogens and chemical control criteria. Several studies have focused on microbial 

communities’ characterization in drinking water and wastewater, but limited work has been 

conducted in water reuse systems (Gerrity et al., 2018; Kantor et al., 2019; Q. Li et al., 2017; Oh et 

al., 2018; Stamps et al., 2018; Zhang et al., 2018b). Therefore, the interest in exploring microbial 

communities' structural and functional characteristics to decipher their composition, richness, and 

behavioral properties is essential to optimize biological processes and upstream effects on water 

reclamation systems for potable reuse. 



46 

 

 

The present study was conducted as a feasibility demonstration to evaluate whether indirect 

potable reuse (IPR) of highly purified reclaimed water could offer water supply benefits. The 

treatment system was developed with multiple barriers against pathogens and chemical 

contaminants referred to as a multi-barrier approach. This multi-barrier approach was selected to 

investigate advanced water purification at a pilot scale using filtered secondary wastewater effluent 

as feed water. The pilot project was developed to evaluate the suitability and feasibility of two 

different treatment steps, namely: Coagulation/Flocculation/Clarification/Granular Media Filtration 

(CFCGMF) and a combination of ozonation (O3) and biological activated carbon (BAC) filtration 

(O3/BAC). During this pilot testing, Sundaram et al. (2020) described detailed findings regarding the 

O3/BAC process capabilities concerning trace and bulk organic constituents’ removal. This paper 

focuses on the microbial community characterization and presence of pathogens in water produced 

by the two treatment steps. 

The research involved microbial community assessment, including multiple sampling 

locations across the treatment processes under steady-state operation. Diversity analyses were 

conducted based on 16S rRNA sequencing on Illumina MiSeq (RTL Genomics, Lubbock, Texas, 

USA) to compare microbial communities before and after each treatment process; namely, 

CFCGMF and O3/BAC, in order to i) characterize the abundance and diversity profile of the 

microbial community inherent to each process, ii) evaluate the effects of each process on the core 

microbial community structure and composition, iii) identify potential pathogens and resistant 

species that can feed downstream treatment steps. This information explains microbial 

communities’ dynamics, changes, and fate through these two barriers in advanced water 

purification of reclaimed water for potable reuse.   



47 

 

 

3.2 Materials and Methods 

3.2.1 Pilot Scale Study System 

Water and media samples were collected from the pilot-scale treatment units between 

November 2018 to January 2019 at the South Truckee Meadows Water Reclamation Facility 

(STMWRF) (Reno, NV, USA). The STMWRF consisted of a nitrification-denitrification activated 

sludge process with a mean cell residence time (MCRT) of 10 days and a capacity of 15,520 m3/d, 

followed by Parkson’s DynaSand continuous backwash sand filters and chlorine-based 

disinfection. A portion of unchlorinated STMWRF filtered effluent (70-109 m3/d) was diverted as 

influent or fed water into the treatment steps of the pilot-scale system. The first one, CFCGMF, 

known as Trident HS Pilot unit, was provided by Westech Engineering (Salt Lake City, UT, USA). 

This unit consisted of chemical coagulation-flocculation-sedimentation followed by up-flow buoyant 

media and compressible media adsorption clarifier and downflow mixed media filter to produce 

high-quality water. The second unit was a Xylem OxeliaTM ozone-BAC (O3/BAC) process provided 

by Xylem (New York, USA). The unit consisted of two stainless steel tanks (0.53 m3 each), 

providing an ozone contact time of 20 minutes after injection. Following ozonation, the flow was 

directed to two BAC (BAC1 and BAC2) filters that were operated in parallel with identical media to 

perform biological treatment of constituents in reclaimed water. The empty bed contact time 

(EBCT) of BAC1 and BAC2 were 10 and 20 minutes, respectively. For coagulants and polymers 

used in CFCGMF, ozone dose in O3/BAC unit, and other operational details of both pilot units, see 

Table S1 and S2 (Supplemental Information). The schematics of both treatment steps are shown in 

Figure 3-1. 

 



48 

 

 

 

 

a) CFCGMF Unit b) Ozone – BAC Unit 

 

Figure 3-1. Pilot scale treatment unit schemes of a) CFCGMF and b) O3/BAC filter. Sampling 
locations are shown with numbers in each scheme: 1) CFCGMF influent (CFCGMF INF), 2) 
CFCGMF effluent (CFCGMF EFF) and 1) Ozone influent (O3 INF), 2) Ozone effluent (O3 EFF), 3) 
BAC 1 media filter (MBAC1), 4) BAC 2 media filter (MBAC2), 5) BAC 1 effluent (BAC1), and 6) 
BAC 2 effluent (BAC2). 
 

3.2.2 Data Collection and Sample Processing 

Five sampling campaigns were conducted using ozone to total organic carbon (TOC) ratio 

in water (O3/TOC ratio) as follows: 0, 0.9, 1.5, and 2.0 (referred to as SE0, SE1, SE2, SE3, and 

SE4, respectively) in the O3/BAC unit, whereas two sampling campaigns were held at the 

CFCGMF unit under steady-state operating conditions. A sample volume of 2 L was collected for 

water samples at locations as shown in Figure 3-1 using sterile amber bottles. Biomass media 

samples from both BACs were collected on the same dates as the liquid samples. Samples were 

transported on ice to the laboratory; then, the liquid samples were filtered through 0.2 μm sterilized 

membrane filters to recover suspended biomass. DNA from filters and media samples was 

extracted using DNeasy PowerWater Kit (QIAGEN, USA) and DNeasy PowerSoil Kit (QIAGEN, 

USA), respectively. Once the DNA was extracted from each sample, the DNA extracts were 



49 

 

 

sequenced for 16S rRNA (V4 region) on Illumina MiSeq platform (RTL Genomics, Lubbock, Texas, 

USA). The primers used for DNA amplification were the 515F (5’-GTGCCAGCMGCCGCGGTAA-

3’) and 806R (5’-GGACTACHVGGGTTC TAAT-3’) as recommended by (Caporaso et al., 2010). 

RTL Genomics analyzed microbial community diversity in both liquid and solid phases following 

their data analysis pipeline.  

3.2.3 Bioinformatics and Statistical Analyses. 

The sequencing data of the 16S rRNA amplicons were processed following the analysis 

pipeline of RTL Genomics. In brief, paired-end reads were trimmed and merged using PEAR 

Illumina, then denoised, and chimera checks were performed before the downstream process. The 

number of sequences per sample ranged from 12089 to 39366. Chimera detection and removal 

were done by using UCHIME in de novo mode after denoising the data. To obtain the identity of 

each remaining sequence, samples were demultiplexed. Then using the UPARSE algorithm 

(Edgar, 2013), sequences were clustered into operational taxonomic units, OTUs. Taxonomic 

information is added to each sequence after running each cluster against the USEARCH global 

alignment program. The data is identified by employing a database of high-quality sequences 

derived from the NCBI database. Once sequencing data were obtained, all data processing related 

to microbial community analysis were made following different pipelines (Callahan et al., 2016; 

Shetty et al., 2018). The phyloseq R-package (McMurdie and Holmes, 2013a) was used to manage 

the sequencing data capable of supporting sequencing importing data format from RTL Genomics. 

All the analytical techniques used, such as diversity analysis, ordination methods, quality plots, and 

microbiome detail analyses, were performed using this package. Normalized data were used to 

determine the observed number of OTUs and to estimate the Shannon Index, Chao1, and 

Simpson’s Diversity Index using R statistical software, version 4.0.3 (R Core Team, 2020) using 



50 

 

 

packages phyloseq version 1.34.0 (McMurdie and Holmes, 2013a)  vegan version 2.5.7 (Oksanen 

et al., 2020), and microbiome version 1.12.2 (Lahti and Shetty, 2019). All figures were developed 

using ggplot2, version 3.3.3 (Wickham, 2016). 

3.3 Results  

3.3.1 Core Microbial Community Description 

A core microbial community analysis was performed for the two treatment processes 

studied. The core microbial community was defined using a threshold for detection with an 

absence/presence ratio of 0.001 and a prevalence of 0.50. Combining both treatment steps, a total 

of 3801 OTUs were detected. A total of 38% of these OTUs were detected at the CFCGMF unit 

process, whereas 98% were detected in O3/BAC. The identified core microbial members in the 

CFCGMF and O3/BAC processes were 386 and 542 OTUs.  Comparing both core microbial 

communities, Figure 3-2 shows the beta diversity or dissimilarities between the 30 samples 

collected during the sampling campaigns. These dissimilarities between samples are based on 

their microbial community composition and structure. For further details, the values of diversity 

indices for each sample are shown in Table S3. 

Samples were grouped based on where they were collected (location) and sampling event 

(SE). The location group assessed the microbial community before and after each treatment 

process. In contrast, the sampling event checked whether or not time affected or impacted the 

microbial community in the samples. A beta dissimilarity analysis was performed to characterize 

the difference between samples. Two different analyses were conducted, one based on the 

presence/absence of different taxa (Unweighted Unique Fraction (Unweighted UniFrac) in Figure 

3-2 left panel) and the other that considered the abundance of the different taxa identified in all the 



51 

 

 

samples analyzed (Weighted Unique Fraction-Weighted UniFrac, Figure 3-2 right panel).  Both 

included phylogenetic information; hence, the distance between communities was defined as the 

fraction of branches of the phylogenetic tree that lead to community members being compared but 

not to all.  

 

 
Figure 3-2. Ordination analysis for each microbial community for all the samples by principal 
[...]
https://doi.org/10.3389/fmicb.2019.00993 

Kulkarni, P., Olson, N.D., Paulson, J.N., Pop, M., Maddox, C., Claye, E., Rosenberg Goldstein, 
R.E., Sharma, M., Gibbs, S.G., Mongodin, E.F., Sapkota, A.R., 2018. Conventional 
wastewater treatment and reuse site practices modify bacterial community structure but do 
not eliminate some opportunistic pathogens in reclaimed water. Sci. Total Environ. 639, 
1126–1137. https://doi.org/10.1016/j.scitotenv.2018.05.178 

Lahti, L., Shetty, S., 2019. microbiome R package. 

Li, Q., Yu, S., Li, L., Liu, G., Gu, Z., Liu, M., Liu, Z., Ye, Y., Xia, Q., Ren, L., 2017. Microbial 
Communities Shaped by Treatment Processes in a Drinking Water Treatment Plant and Their 
Contribution and Threat to Drinking Water Safety. Front. Microbiol. 8, 2465. 
https://doi.org/10.3389/fmicb.2017.02465 

Little, A.E., Robinson, C.J., Peterson, S.B., Raffa, K.F., Handelsman, J., 2008. Rules of 
engagement: Interspecies interactions that regulate microbial communities. Annu. Rev. 
Microbiol. 62, 375–401. 

Liu, L., Xing, X., Hu, C., Wang, H., 2019. O3-BAC-Cl2: A multi-barrier process controlling the 
regrowth of opportunistic waterborne pathogens in drinking water distribution systems. J. 
Environ. Sci. 76, 142–153. https://doi.org/10.1016/J.JES.2018.04.017 

McMurdie, P.J., Holmes, S., 2013. phyloseq: An R Package for Reproducible Interactive Analysis 
and Graphics of Microbiome Census Data. PLoS One 8, e61217. 
https://doi.org/10.1371/journal.pone.0061217 

Mercer, K.L., 2020. A Multibarrier Approach. J. AWWA 112, 1–1. 
https://doi.org/10.1002/awwa.1424 

Oh, S., Hammes, F., Liu, W.-T., 2018. Metagenomic characterization of biofilter microbial 
communities in a full-scale drinking water treatment plant. Water Res. 128, 278–285. 
https://doi.org/10.1016/J.WATRES.2017.10.054 

Oksanen, J., Blanchet, F.G., Friendly, M., Kindt, R., Legendre, P., McGlinn, D., Minchin, P.R., 
O’Hara, R.B., Simpson, G.L., Solymos, P., Stevens, M.H.H., Szoecs, E., Wagner, H., 2020. 
vegan: Community Ecology Package. 

Olivieri, A.W., Pecson, B., Crook, J., Hultquist, R., 2020. California water reuse—Past, present and 
future perspectives, in: Advances in Chemical Pollution, Environmental Management and 
Protection. Elsevier, pp. 65–111. https://doi.org/10.1016/bs.apmp.2020.07.002 

Peng, Y., Li, J., Lu, J., Xiao, L., Yang, L., 2018. Characteristics of microbial community involved in 

https://doi.org/10.2175/106143008X276679
https://doi.org/10.3389/fmicb.2019.00993
https://doi.org/10.1016/j.scitotenv.2018.05.178
https://doi.org/10.3389/fmicb.2017.02465
https://doi.org/10.1016/J.JES.2018.04.017
https://doi.org/10.1371/journal.pone.0061217
https://doi.org/10.1016/J.WATRES.2017.10.054
https://doi.org/10.1016/bs.apmp.2020.07.002


68 

 

 

early biofilms formation under the influence of wastewater treatment plant effluent. J. Environ. 
Sci. 66, 113–124. https://doi.org/10.1016/J.JES.2017.05.015 

Philippot, L., Raaijmakers, J.M., Lemanceau, P., Van Der Putten, W.H., 2013. Going back to the 
roots: the microbial ecology of the rhizosphere. Nat. Rev. Microbiol. 11, 789–799. 
https://doi.org/10.1038/nrmicro3109 

Pinto, A.J., Xi, C., Raskin, L., 2012. Bacterial Community Structure in the Drinking Water 
Microbiome Is Governed by Filtration Processes. Environ. Sci. Technol. 46, 8851–8859. 
https://doi.org/10.1021/es302042t 

Prest, E.I., Hammes, F., van Loosdrecht, M.C.M., Vrouwenvelder, J.S., 2016. Biological stability of 
drinking water: Controlling factors, methods, and challenges. Front. Microbiol. 7. 
https://doi.org/10.3389/fmicb.2016.00045 

R Core Team, 2020. R: A Language and Environment for Statistical Computing. 

Saingam, P., Baig, Z., Xu, Y., Xi, J., 2018. Effect of ozone injection on the long-term performance 
and microbial community structure of a VOCs biofilter. J. Environ. Sci. (China) 69, 133–140. 
https://doi.org/10.1016/j.jes.2017.09.008 

Shetty, S.A., Lahti, L., Hermes, G. DA, Smidt, H., 2018. Microbial bioinformatics introductory 
course material 2018. https://doi.org/10.5281/ZENODO.1436630 

Soller, J.A., Eftim, S.E., Nappier, S.P., 2019. Comparison of Predicted Microbiological Human 
Health Risks Associated with de Facto, Indirect, and Direct Potable Water Reuse. Environ. 
Sci. Technol. 53, 13382–13389. https://doi.org/10.1021/acs.est.9b02002 

Stamps, B.W., Leddy, M.B., Plumlee, M.H., Hasan, N.A., Colwell, R.R., Spear, J.R., 2018. 
Characterization of the Microbiome at the World’s Largest Potable Water Reuse Facility. 
Front. Microbiol. 9, 2435. https://doi.org/10.3389/fmicb.2018.02435 

Sundaram, V., Pagilla, K., Guarin, T., Li, L., Marfil-Vega, R., Bukhari, Z., 2020. Extended field 
investigations of ozone-biofiltration advanced water treatment for potable reuse. Water Res. 
172. https://doi.org/10.1016/j.watres.2020.115513 

Vignola, M., Werner, D., Wade, M.J., Meynet, P., Davenport, R.J., 2018. Medium shapes the 
microbial community of water filters with implications for effluent quality. Water Res. 129, 
499–508. https://doi.org/10.1016/J.WATRES.2017.09.042 

Wang, H., Bédard, E., Prévost, M., Camper, A.K., Hill, V.R., Pruden, A., 2017. Methodological 
approaches for monitoring opportunistic pathogens in premise plumbing: A review. Water 
Res. 117, 68–86. https://doi.org/10.1016/j.watres.2017.03.046 

Wickham, H., 2016. ggplot2: Elegant Graphics for Data Analysis. Springer-Verlag New York. 

Williams, H.N., Chen, H., 2020. Environmental Regulation of the Distribution and Ecology of 
Bdellovibrio and Like Organisms. Front. Microbiol. 11, 2670. 
https://doi.org/10.3389/fmicb.2020.545070 

Wu, L., Ning, D., Zhang, B., 2019. Global diversity and biogeography of bacterial communities in 

https://doi.org/10.1016/J.JES.2017.05.015
https://doi.org/10.1038/nrmicro3109
https://doi.org/10.1021/es302042t
https://doi.org/10.3389/fmicb.2016.00045
https://doi.org/10.1016/j.jes.2017.09.008
https://doi.org/10.5281/ZENODO.1436630
https://doi.org/10.1021/acs.est.9b02002
https://doi.org/10.3389/fmicb.2018.02435
https://doi.org/10.1016/j.watres.2020.115513
https://doi.org/10.1016/J.WATRES.2017.09.042
https://doi.org/10.1016/j.watres.2017.03.046
https://doi.org/10.3389/fmicb.2020.545070


69 

 

 

wastewater treatment plants. Nat. Microbiol. 4, 1183–1195. https://doi.org/10.1038/s41564-
019-0426-5 

Zhang, G., Li, B., Guo, F., Liu, J., Luan, M., Liu, Y., Guan, Y., 2019. Taxonomic relatedness and 
environmental pressure synergistically drive the primary succession of biofilm microbial 
communities in reclaimed wastewater distribution systems. Environ. Int. 124, 25–37. 
https://doi.org/10.1016/J.ENVINT.2018.12.040 

Zhang, S., Courtois, S., Gitungo, S., Raczko, R.F., Dyksen, J.E., Li, M., Axe, L., 2018. Microbial 
community analysis in biologically active filters exhibiting efficient removal of emerging 
contaminants and impact of operational conditions. Sci. Total Environ. 640–641, 1455–1464. 
https://doi.org/10.1016/J.SCITOTENV.2018.06.027 

 

 

 

https://doi.org/10.1038/s41564-019-0426-5
https://doi.org/10.1038/s41564-019-0426-5
https://doi.org/10.1016/J.ENVINT.2018.12.040
https://doi.org/10.1016/J.SCITOTENV.2018.06.027


70 

 

 

Chapter 44  

4 MICROBIAL COMMUNITY CHARACTERIZATION 
AND FATE ACROSS AN ADVANCED WATER 
TREATMENT TRAIN USED IN POTABLE WATER 
REUSE: RENO-STEAD WATER RECLAMATION 
FACILITY DEMONSTRATION STUDY 

The goals of this research phase are 1) to study the fate of microbial community across AWT, 

2) to identify the microbial community at each sampling location, and 2) to examine potential 

pathogenic bacteria in the finished water. 

4.1 Introduction 

 

Since 2008, a multidisciplinary group comprised of researchers from the University of 

Nevada Reno, consultants, and regional water agencies have led advanced water treatment pilot 

testing projects in Reno, NV. These feasibility studies have facilitated the development and design 

of an advanced water treatment train and polished operating strategies to produce high water 

quality for potential IPR. This project provided the engineering design criteria, optimization of 

operational conditions, and maintaining protocols for the AWT demonstration study.  

Because the AWT demonstration study evaluated the combination of multiple water treatment 

technologies, the regulatory framework for finished water was limited by the State of Nevada 

Category A+ reclaimed water as defined by Nevada Administrative Code (NAC) 45A.27612. In 

addition, the following rules dictated the performance and efficiency of the study: National Primary 



71 

 

 

Drinking Water Regulations (NAC 445A.4525), Nevada Secondary Maximum Contaminant levels 

(NAC 445A.455), specific reductions for pathogens (NAC 445A.27612 and NAC 445A.27618), and 

a quality monitoring program for unregulated constituents (NAC 445A.27616).  

The proposed multibarrier approach (i.e., multiple treatment technologies for each group of 

contaminants) were operated and monitored to remove chemical, pathogenic, and emerging 

contaminants. This approach recognizes that a single barrier cannot remove specific contaminants, 

and multiple barriers guarantee public health protection and safe finished water for potable 

purposes. 

4.2 Materials and Methods 

4.2.1 Source Water and Pilot-scale Advanced Water Treatment Description 

The system was comprised of CFCGMF, O3/BAC, and Granular Activated Carbon (GAC) 

filtration, Ultraviolet Disinfection, and Cartridge Filtration (GAC/UV/CF) housed in three separate 

enclosed units (three barriers). These three barriers were treating secondary effluent from the 

Reno-Stead Water Reclamation Facility in Reno, NV. The studied AWT train was monitored for full-

scale aquifer injection for groundwater augmentation and storage demonstration. This multibarrier 

system aimed to remove suspended solids, pathogens, bulk organics, and trace organics, such as 

CECs. For particle removal, the combined effect of CFCGMF with O3/BAC was monitored and 

assessed, and O3/BAC for pathogens and TOC removal. Other removal objectives per barrier are 

illustrated in Figure 4-1. 



72 

 

 

 

Figure 4-1. Diagram of Control Critical Points in the AWT System 
The first barrier against microorganisms was secondary treatment, which was largely outside 

the demonstration project's control but has provided up to 2-log removal for some pathogens (Teel 

et al., 2021). The second barrier, CFCGMF, also provided removal of microorganisms and was first 

in the combined demonstration barriers (CFCGMF-O3/BAC) to remove particulate contaminants. 

CFCGMF influent was monitored for biological and particulate indicators. O3/BAC process 

performed as a barrier against pathogens focused on virus removal and was also a major barrier 

for reducing TOC, DBPs precursors, and CECs. GAC was a polishing step to remove further 

residual CECs (such as perfluorinated contaminants), TOC, and DBPs. Finally, UV disinfection and 

a cartridge filter provided the final pathogen barriers prior to the conveyance of purified water to the 

injection well (Figure 4-1). Treatment goals were established for each barrier to ensure and meet 

regulatory requirements.  

The CFCGMF unit (Trident HS by WESTECH Engineering-Salt Lake City, UT) treated an 

average flow rate of 17 gallons per minute (gpm), providing 15.5 gpm treated effluent for 

downstream treatment. Coagulants (PAX-XL8 and EC 461) and flocculation aid (VK201) were 

added, plus frequent automatic backwashing (once every 4-5 hours) was set up to guarantee its 

performance. A self-contained O3/BAC unit (Xylem’s Leopold – Charlotte, NC) was placed 

downstream to treat the CFCGMF effluent. The ozone dose was set up in ratio form (O3/TOC) of 



73 

 

 

0.9-1.4 (with an influent TOC range of 3.7-7.0 mg C/L) or a fixed dose of 6.4 ppm. Two stainless 

steel tanks provided an ozone contact time of 18-22 minutes. The ozonated water was stored in a 

break tank and pumped into two parallel BAC filters to biodegrade organic contaminants (BAC 1 

and BAC 2). GAC media was used in the biofilters (4ft2 and 60 in bed height) (Filtrasorb F400, 

Calgon Carbon Corp, Pittsburgh, PA, USA). BAC empty bed contact time (EBCT) was 23 minutes 

in each biofilter.  

Following the BACs, the treated water was sent to the third treatment barrier consisting of GAC 

filter (Tetrasol Filtration, Jacobi Carbons) with a 60-in bed depth of coconut shell-based GAC. The 

influent flow to the GAC was 10-12 gpm resulting in 45 minutes EBCT. Then the treated water was 

sent to the UV system, which included a closed-vessel UV unit (Trojan Technologies, London, 

Ontario, Canada). The UV system was arranged with four 250 -watt lamps parallel to the direction 

of the flow. The system maintained a dose of ≥300 mJ/cm2. Finally, the cartridge filter (CF), a 

modular 1-micron filter (Harmsco HC/40-0.35) housed in a pressure tank, was the last step for 

redundancy in pathogen removal. The finished water was stored in two holding tanks. During 

injection, finished water was pumped into the injection well. 

4.2.2 Data Collection and Sampling Campaigns 

The pilot study was divided into two phases, namely pre-injection and injection phases. The 

pre-injection phase started in April/2020, while injection of the finished water into the aquifer started 

in September/2020. A total of ten sampling events were held for CECs monitoring of the AWT train. 

The last three events’ samples were collected only at the influent and final effluent of the AWT 

train. For the microbial community samples, a total of 10 sampling events were held for media BAC 

filters for a total of 28 samples. Liquid samples along the treatment train were 62 in total as follows: 



74 

 

 

seven from CFCGMF INF, CFCGMF EFF, BAC 1 EFF, BAC 2 EFF, BAC EFF, and UV EFF, six 

from O3 EFF, five from GAC EFF, and two from CF EFF. From the main seven liquid sampling 

events, two were taken during the injection phase.  

 

4.2.3 DNA Extraction and High-Throughput Sequencing 

A sample volume of 2 L was collected for water samples at locations as shown in Figure 4-1 

using sterile amber bottles. Biomass media samples from both BACs were collected on the same 

dates as the liquid samples. Samples were transported on ice to the laboratory; then, the liquid 

samples were filtered through 0.2 μm sterile membrane filters to recover suspended biomass. DNA 

from filters and media samples was extracted using DNeasy PowerWater Kit (QIAGEN, USA) and 

DNeasy PowerSoil Kit (QIAGEN, USA), respectively. Once the DNA was extracted from each 

sample, the DNA extracts were sequenced for 16S rRNA (V4 region) on Illumina MiSeq platform 

(RTL Genomics, Lubbock, Texas, USA). The primers used for DNA amplification were the 515F 

(5’-GTGCCAGCMGCCGCGGTAA-3’) and 806R (5’-GGACTACHVGGGTTC TAAT-3’) as 

recommended by Caporaso et al. (2010). RTL Genomics (Lubbock, Texas, USA) analyzed 

microbial community diversity in both liquid and solid phases following their data analysis pipeline.  

4.2.4 Bioinformatics and Statistical Analyses 

The sequencing data of the 16S rRNA amplicons were processed following the analysis 

pipeline of RTL Genomics. In brief, paired-end reads were trimmed and merged using PEAR 

Illumina, then denoised, and chimera checks were performed before the downstream process. 

Chimera detection and removal were done by using UCHIME in de novo mode after denoising the 

data. To obtain the identity of each remaining sequence, samples were demultiplexed. Then using 



75 

 

 

the UPARSE algorithm (Edgar, 2013), sequences were clustered into operational taxonomic units, 

OTUs. Taxonomic information is added to each sequence after running each cluster against the 

USEARCH global alignment program. The data is identified by employing a database of high-

quality sequences derived from the NCBI database. Once sequencing data were obtained, all data 

processing related to microbial community analysis were made following different pipelines 